INSTALLATIAON INSTRUCTION
AEROKLAS TAILGATE LIFT UP&DOWN NISSAN NAVARA 2020 D/C, K/C AND BENZ X350d

GREASE

pd
[¢)

Part Name Part No. Qty Installation Tools

LOWER PLATE TORSION BAR FOR NISSAN -
UPPER PLATE TORSION BAR FOR NISSAN -
SUPPORT PLATE SHAFT CONNECTOR FOR NISSAN -
TORSION BAR FOR NISSAN -
SPRING WASHER M8 -
HEX BOLT M8X1.25X30 mm. -
WASHER M8 3
SHAFT CONNECTOR FOR TORSION BAR -
HEX BOLT M8X1.25X25 mm. -
HEX NUT M8X1.25X25 mm. -
SOCKET SET SCREW M8X1.25X8 mm. -
NYLON LOCK NUT M8X1.25X8 mm. -
CLEVIS PIN R -
GREASE -
FLAT HEAD SOCKET CAP SCREW M8X1.25X16mm. -

1. Open-Ended Wrench No.12,13
2. Allen Wrench No. 4, 5
3. Soket Wrench No. 17

©[© (N |0k W=

N
©

JEEN QRN
N | =

N
w

N
&

aAlalalalalald|lalolmlalm|ala—~

N
o

-1- 19/02/2020-Rev.03



= H ®
ﬂ ; e GREASE / /I
= ; S5 ‘ @ 9 "@

No. 4

No.13
(Torque 12 Nm.) (Torgue 12 Nm.)

-2- 19/02/2020-Rev.03



(Torgue 12 Nm.)

(Torque 12 Nm.)

i\
T 9
(o}
L.
M|y Q

£

=z

AN

S 3

<5

e
& =

For D/C only

llllllllllllllllllllllllll

0. 17

& &
/ No.
Y’ (Torque 130 Nm.)

19/02/2020-Rev.03




CEPTS
GMBH

TEIN

1. Open-Ended Wrench No.12, 13
2. Socket Wrench No.12, 13

Installation Tools

Qty

“Z
No. 13

Part No.

(Torque 12 Nm.)

i i

2
%
<

19/02/2020-Rev.02

o

7\ 3

<|ai| o] < |66 |N|o | 0

No.

o
X
8}
—
(=]
o
I
=)
N
M zZ|Z
<
S 2%
< 0|2 —_
NN Z|Z m
x
o= Elo S
(&X' x| & |o|®
52 ol ol EIX|a
xZz El2|2 5§/
— 2| 3|5 =352
m:. 5 WW R
e W
=314 ol Qe 5|25 -
L o o] S(Oo|n
20 WU MAWn_IBA
o= |y |x|Z|3|al=
= u |xwioWw QQ|<|=
<, AR o o~
- ) —
- |
pre S|a0|wiZ|en|T|n|z £ A%
=0
1
mm




\

\

19/02/2020-Rev.02



